

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-03-31 14:47:39

Date of Next Testing: 2027-03-30 14:47:39

Product Name: **Benzoylferrocene**

CAS Number: 1272-44-2

Specifications & Purity: 98%

Lot #: C23161253

SKU #: **B152386****Analysis: 130309**

Parameter	Limit Values	Result
Purity(GC)	98-100 (%)	99.72 %
Melting point	107-111 (°C)	110.82000 °C
Appearance(B152386)	Orange to Brown powder to crystal	Orange to Brown powder to crystal
NMR Spectrum 1H	Conforms to Structure	Conforms to Structure

John Su
QA & QC Manager